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3.680 GHz 3.700 GHz 100.000 kHz 3.68106 GHz 18.31 dém -11.69 d& 3.680 GHz 3.700 GHz 100.000 kHz 3.69893 GHz 18.19 dBm -11.81 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70033 GHz -40.29 dBm -27.29 dB 3.700 GHz 3.701 GHz 200.000 kHz 3.70004 GHz -25.69 dBm -12.69 dB
3.701 GHz 3.710 GHz 1,000 MHz 3.70786 GHz -38.16 dém -25.16 dB 3.701 GHz 3.710 GHz 1.000 MHz 3.70111 GHz -26.76 dBm -13.76 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71696 GHz -28,39 dém -2.39 d& 3.710 GHz 3,720 GHz 1.000 MHz 3.71810 GHz -40.29 dém -15.39 db
3.720 GHz 3.750 GHz 1.000 MHz 3.73561 GHz -44.69 ddm -4.69 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73718 GHz -44.61 dBbm -4.61 dB
- - ]
L ]l J [ L JU ] -
Date 17155126 Date 07:57:0

Highest Channel / FullRB

N/A

P =
Ref Level 30.00 d8m  Offset 10.73 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit fheck PAES
20 dRe—$PHRIOHSHINE—#RS: PAES
10 dBrm
0 dm —
-10 dBm [ ]
-20 dBm
]
30 dB |
SPURIOUS_LINE_ABS_ |
. L]
-50 dB
-60 dBm
Start 3.5 GHz 40010 pts Stop 3.75 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.51367 GHz -44.49 dBm -4.49 dB
3.530 GHz 3,540 GHz 1,000 MHz 3.53547 GHz -45.18 dBm -20.18 dB
3.540 GHz 3,670 GHz 1,000 MHz 3.66979 GHz -40.73 dém -15.73 d&
3.670 GHz 3,675 GHz 1,000 MHz 3.67899 GHz -32.82 dBm -15.82 dB
3.679 GHz 3,680 GHz 200.000 kHz 3.67986 GHz -38.40 dBm -25.40 dB
3.680 GHz 3,700 GHz 100.000 kHz 3.68925 GHz -0.99 d&m -30.89 de
3.700 GHz 3,701 GHz 200.000 kHz 3.70006 GHz -37.25 dBm -24.25 dB
3.701 GHz 3,710 GHz 1,000 MHz 3.70103 GHz -32.15 dém -19.15 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71010 GHz -309.18 dém -14.18 d&
3.720 GHz 3,750 GHz 1,000 MHz 3.72062 GHz -43.10 dBm -3.10 dB
" ]
L ]l J [
Date
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TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No.

FG2N2804B

Conducted Spurious Emission

LTE Band

48 [ 5SMHz

QPSK

/1RBO

Lowest Channel

Middle Channel

Spectr

Ref Level 0.00 dém  Offset 10.73 dB Mode Auto Sweep Ref Level 0,00 dbm  Offset 10.73 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABRS Limit ¢heck PABS
10 dBTE— bR RO AR o _10 GBS ABS na
20 dam -20 dBm
-30 dém -30 dBm
PP
OUS_LINE_ABS Sy
W P B bl Aot [ e P At s b ot
i "
-60 dBm
-70 dBm
-80 dam -80 dBm
-50 dam -90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz | (| Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW Frequency |  Powerabs | ALi Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALl
30.000 MHz 1.000 GHz 1.000 MHz 842,69615 MHz -52.48 dBm -12.48 dB 30.000 MHz 1.000 GHz 1.000 MHz 992,48626 MHz -52.40 dBm ~12.40 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.63234 GHz -50.78 dBm -10.78 de 1,000 GHz 2.000 GHz 1.000 MHz 2.62084 GHz -51.15 dBm -11.15 db
3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -48.61 dBm -8.61 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -48.41 dBm -8.41 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.99141 GHz -46.53 dBm -6.53 dB 3.750 GHz 7.000 GHz 1.000 MHz 6.98863 GHz -46.59 dBm -6.59 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.98025 GHz -48.75 dBm -8.75 dB 7.000 GHz 14.000 GHz 1.000 MHz 7.39072 GHz -47.92 dBm -7.02 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.67502 GHz -45.38 dBm -5.38 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.66852 GHz -45.40 dBm -5.40 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.78676 GHz -45.32 dBm -5.32 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.77026 GHz -45.27 dBm -5.27 dB
20.000 GHz 38.000 GHz 1.000 MHz 37.51478 GHz -43.73 dBm -3.73 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.52078 GHz -43.81 dBm -3.81 dB
JAN.Z023 0Bz 7.JAN.2023
Highest Channel
Spectrum ':31
Ref Level 0.00 dém Offset 10,73 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
10 ddrP—SRURIOUS LINE ABS naks
-20 dBm
-30 dBm
andn
| SPURIOUS_LINE_ABS_ b N "
h P A D B T T e aana
7;0 dE’i .7 . = W g v .l
-60 dBm
-70 dBm
-80 dBm
-80 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 801.49175 MHz -52.41 dBm -12.41 dB
1.000 GHz 2.000 GHz 1.000 MHz 2,51437 GHz -50.87 dBm -10.87 dB
3.000 GHz 3,500 GHz 1,000 MHz 3.47514 GHz -48.39 dBém -8.39 de
3.750 GHz 7.000 GHz 1.000 MHz 6.99884 GHz -46.74 dBm -6.74 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.98725 GHz -48.73 dBm -8.73 dB
14.000 GHz 22.000 GHz 1.000 MHz 17 66552 GHz -45.30 dBm -5.30 dB
22,000 GHz 30.000 GHz 1.000 MHz 20,77276 GHz -45.46 dBm -5.46 de
30,000 GHz 38,000 GHz 1,000 MHz 3684482 GHz -43.72 dBm -3.72 de

Date: 7.JAN.2023
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FAX : +86-512-57900958

FCC ID: 2AU8BHSRW410-CBRS

Page Number 1 Al42 of A219



SPORTON LAB.

FCC RF Test Report

Report No.

FG2N2804B

LTE Band 48 / 10MHz

QPSK / 1RBO

Lowest Channel

Middle Channel

[ spec T
RefLevel 0.00 dém  Offset 10,73 di Mode Auto Sweep Ref Level 0.00 dbm  Offset 10.73 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit §heck PAES Limit ¢heck PAES
10 dBME—t PURIOUS L INE ABS na 10 ddmE—bRURIOUS INE ABS na
-20 dém -20 dém
-30 dbm -30 dBm
AR AT 45 A
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
Py A AN g T e it ||| RS W v harra AN s PP A e
e e g
-60 dBm
70 B -70 dBm
-80 dBm -80 dBm
-90 dbm -90 dam
Start 30.0 MHz 77008 pts Stop 38.0 GHz | (|| Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW | Frequency | Power Abs AL Rangelow | Rangeup | RBW | Frequency |  Powerabs |
30.000 MHz 1.000 GHz 1.000 MHz 976.97401 MHz -52.37 dBm -12.37 dB 30.000 MHz 1.000 GHz 1.000 MHz 967.27886 MHz -52.38 dBm
1.000 GHz 2.000 GHz 1.000 MHz 2.94676 GHz -51.09 dBém -11.09 de 1,000 GHz 2.000 GHz 1,000 MHz 2.62634 GHz -51.05 dBm -11.05 db
3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -48.65 dBm -8.65 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -45.07 dBm -9.07 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.93617 GHz -46.71 dBm -6.71 dB 3.750 GHz 7.000 GHz 1.000 MHz 6.91064 GHz -46.79 dBm -6.79 dB
7.000 GHz 14.000 GHz 1,000 MHz 7.39072 GHz -48.51 dBm -8.51 B 7.000 GHz 14.000 GHz 1.000 MHz 11,39744 GHz -48,50 dBm -£.50 B
14.000 GHz 22.000 GHz 1.000 MHz 16.00112 GHz -45.27 dBm -5.27 dB 14,000 GHz 22.000 GHz 1.000 MHz 17.67102 GHz -45.07 dBm -5.07 dB
22,000 GHz 30.000 GHz 1.000 MHz 29.77776 GHz -45.12 dBm -5.12 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.75327 GHz -45.41 dBm -5.41 dB
30,000 GHz 38.000 GHz 1.000 MHz 37.52728 GHz -43.88 dBm -3.88 dB 30,000 GHz 38.000 GHz 1.000 MHz 37.55228 GHz -43.86 dBm -3.86 dB
Date }.JAN.2023 0B:36:18 Date: «JAN.2023 0Bz

Highest Channel

Date: 7.JAN.2023

Spectrum ':31
Ref Level 0.00 dém Offset 10,73 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 ddne—$RURIOUS JINE ABS | naks
-20 dBm
-30 dBm
| SPURIOUS_LINE_ABS_
en ca - [ PRI YOS A AN T P
-60 dBm
-70 dBm
-80 dBm
-80 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 959.03798 MHz -52.43 dBm -12.43 dB
1.000 GHz 2.000 GHz 1.000 MHz 2,63934 GHz -£1.09 dBm -11.09 de
3.000 GHz 3,500 GHz 1,000 MHz 3.47514 GHz -48.77 dBém -8.77 de
3.750 GHz 7.000 GHz 1.000 MHz 6.99977 GHz -46.59 dBm -6.59 dB
7.000 GHz 14.000 GHz 1.000 MHz 1268434 GHz -48.69 dBm -8.69 dB
14.000 GHz 22.000 GHz 1.000 MHz 1599163 GHz -44.94 dBm -4.94 dB
22,000 GHz 30.000 GHz 1.000 MHz 20,76276 GHz -45.42 dBm -5.42 de
30,000 GHz 38,000 GHz 1,000 MHz 37.50928 GHz -43.88 dBém -3.88 de
il ) Py

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No.

FG2N2804B

LTE Band 48 / 15MHz

QPSK / 1RBO

= =
- m Y Y
Ref Level 0.00 dém  Offset 10.73 dB Mode Auto Sweep Ref Level 0,00 dbm  Offset 10.73 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit heck PABS Limit Fheck PAES
10 dBTE— bR RO AR o _10 GBS ABS na
20 dam -20 dBm
-30 dém -30 dBm
P PP
SPURIOUS_LINE_ABS_ " gt |[L 5PURIOUS_LINE_s2E_ . gp—
e e ATk k a ha , A g bt 7 o | e ek ket O, Wy e s
-60 dBm
70 B -70 dBm
-80 dam -80 dBm
-50 dam -90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz | (| Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | AL Rangelow | Rangeup | RBW | Frequency |  Powerabs |
30.000 MHz 1.000 GHz 1.000 MHz 931.89155 MHz -52.47 dBm -12.47 dB 30.000 MHz 1.000 GHz 1.000 MHz 896.01949 MHz -52.49 dBm
1.000 GHz 3.000 GHz 1,000 MHz 2,61185 GHz -51.10 dém -11.10 de 1,000 GHz 3.000 GHz 1,000 MHz 2,63234 GHz -51.16 dBm -11.16 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.38418 GHz -45.21 dBm -5.21 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -48.20 dBm -8.20 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.99095 GHz -46.75 dBm -6.75 dB 3.750 GHz 7.000 GHz 1.000 MHz 6.90925 GHz -46.60 dBm -6.60 dB
7.000 GHz 14.000 GHz 1.000 MHz 1398775 GHz -48.70 dBm -8.70 dB 7.000 GHz 14.000 GHz 1.000 MHz 1398775 GHz -48.50 dBm -8.50 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.98963 GHz -45.32 dBm -5.32 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.66852 GHz -45.42 dBm -5.42 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.77576 GHz -45.43 dBm -5.43 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.76126 GHz -45.40 dBm -5.40 dB
20.000 GHz 38.000 GHz 1.000 MHz 37.51728 GHz -43.91 dBm -3.91 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.51928 GHz -43.71 dBm -3.71 dB
Date }.JAN.2023 0B:z44:31 Date: «JAN.2023

Highest Channel

Spectrum T
Ref Level 0.00 dém Offset 10,73 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 ddne—$RURIOUS JINE ABS | naks
-20 dBm
-30 dBm
SPURIOUS_LINE_ABS
- — B a L A ™ A AR A P e
W v i PV N V2 . s i el
-60 dBm
-70 dBm
-80 dBm
-80 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 950.79710 MHz -52.32 dBm -12.39 dB
1.000 GHz 2.000 GHz 1.000 MHz 2,53887 GHz -50.99 dBm -10.99 dB
3.000 GHz 3,500 GHz 1,000 MHz 3,35845 GHz -49.00 dBm -9.00 de
3.750 GHz 7.000 GHz 1.000 MHz 6.99791 GHz -46.72 dBm -6.72 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.39072 GHz -48.42 dBm -8.42 dB
14.000 GHz 22.000 GHz 1.000 MHz 18.01350 GHz -45.338 dBm -5.39 dB
22,000 GHz 30.000 GHz 1.000 MHz 20,78326 GHz -45.35 dBm -5.35 de
30,000 GHz 38,000 GHz 1,000 MHz 37.48828 GHz -43.87 dBém -3,687 de
il ) Py
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SPORTON LAB.

FCC RF Test Report

Report No.

FG2N2804B

LTE Band 48 / 20MHz

QPSK / 1RBO

Lowest Channel

Middle Channel

e

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.73 dB

Mode Auto Sweep

Spec

Ref Level 0.00 dBm
SGL Count 100/100

offset 10.73 dB

Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABRS Limit ¢heck PABS
10 dBTE— bR RO AR o _10 GBS ABS na
20 dam -20 dBm
-30 dém -30 dBm
P PP
SPURIOUS_LINE_ABS SPURIO
My oy T At n oy A Wwﬂ/"""' I D dn ) PR 1 e . A G e
5= v
-60 dBm
70 B -70 dBm
-80 dam -80 dBm
-50 dam -90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz | (| Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW | Frequency |  Powerabs | ALi Rangelow | Rangeup | RBW | Frequency Power Abs ALl
30.000 MHz 1.000 GHz 1.000 MHz 994,91004 MHz -52.39 dBm -12.39 dB 30.000 MHz 1.000 GHz 1.000 MHz 677.39380 MHz -52.38 dBm -12.38 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.51287 GHz -50.96 dBm -10.96 de 1,000 GHz 2.000 GHz 1.000 MHz 2,52637 GHz -51.12 dBm -11.12 db
3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -48.80 dBm -8.80 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.47539 GHz -48.22 dBm -8.22 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.99002 GHz -46.71 dBm -6.71 dB 3.750 GHz 7.000 GHz 1.000 MHz 6.95938 GHz -46.62 dBm -6.62 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.39072 GHz -48.16 dBm -8.16 dB 7.000 GHz 14.000 GHz 1.000 MHz 7.23223 GHz -46.62 dBm -6.62 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.66902 GHz -45.3% dBm -5.39 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.67502 GHz -45.41 dBm -5.41 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.79126 GHz -45.46 dBm -5.46 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.78226 GHz -45.27 dBm -5.27 dB
20.000 GHz 38.000 GHz 1.000 MHz 37.51578 GHz -43.77 dBm -3.77 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.48828 GHz -43.81 dBm -3.81 dB
i J I J [
Date Date: b8zl 53
Highest Channel
Spectrum "f
Ref Level 0.00 dem Offset 10,73 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dBTP—RUREGUE e AR na
-20 dBm
-30 dBm
4 dn
SPURIOUS_LINE_ABS. . e,
= dBrat o L | .y P A A, i A\ AP ANNAANNT s ot rtap/
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 988.60820 MHz -52.37 dBm -12.37 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62284 GHz -50.94 dBm -10.94 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.47514 GHz -48.70 dBm -8.70 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.98677 GHz -46.61 dBm -6.61 dB
7.000 GHz 14,000 GHz 1.000 MHz 7.36222 GHz -45.10 dBm -5.10 d&
14.000 GHz 22.000 GHz 1.000 MHz 15.98913 GHz -45.33 dBm -5.23 de
22.000 GHz 30,000 GHz 1.000 MHz 20.77376 GHz -45.48 dBm -5.48 dB
30.000 GHz 38,000 GHz 1.000 MHz 37.13780 GHz -43.83 dém -3.83 dB
Il J
Date: 08:09:04

Sporton International Inc. (Kunshan)
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samronis.  FCC RF Test Report Report No. : FG2N2804B
Frequency Stability
Test Conditions LTE Band 48 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0014
30 Normal Voltage 0.0031
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0024
20 Minimum Voltage 0.0021

Note:

1. Normal Voltage =24 V. ; Minimum Voltage =20 V. ; Maximum Voltage =28 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AU8BHSRW410-CBRS
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samronis.  FCC RF Test Report Report No. : FG2N2804B

LTE Band 48B

EIRP PSD Density

1RBO1RBMAX
Mode LTE Band 48B : EIRP PSD Density (dBm/MHz)
BW 10MHz+10 MHz
Mod. QPSK 16QAM 64QAM
Lowest CH 18.11 18.25 18.16
Middle CH 18.45 18.04 18.37
Highest CH 17.89 18.11 17.87
Limit 37dBm /MHz
Result Pass
1RBMAX1RBO
Mode LTE Band 48B : EIRP PSD Density (dBm/MHz)
BW 10MHz+10 MHz
Mod. QPSK 16QAM | 64QAM
Lowest CH 28.15 27.47 24.73
Middle CH 28.7 27.89 25.36
Highest CH 28.08 26.93 24.86
Limit 37dBm /MHz
Result Pass
Sporton International Inc. (Kunshan) Page Number 1 Al47 of A219
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samronis.  FCC RF Test Report Report No. : FG2N2804B
FULLRB
Mode LTE Band 48B : EIRP PSD Density (dBm/MHz)
BW 10MHz+10 MHz

Mod. QPSK 16QAM 64QAM
Lowest CH 17.48 16.75 16.17
Middle CH 18 16.76 16.82
Highest CH 17.57 16.2 16.16

Limit 37dBm /MHz

Result Pass

Sporton International Inc. (Kunshan) Page Number 1 Al48 of A219
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samronis.  FCC RF Test Report Report No. : FG2N2804B

26dB Bandwidth

Mode LTE Band 48B : 26dB BW(MHz)
Mod. QPSK 16QAM

BW 10MHz+10MHz 10MHz+10MHz
Middle CH 19.7 19.58

LTE Band 48B

Spectrum L= Spectrum L=
Ref Level 30.00 dém  Offset 10.00 ob & RBW 300 kHz Ref Level 30.00 dem  Offset 10.00 ob & RBW 300 kHz
e Att 30ds SWT  185us @ VBW 1MHz  Mode Auto FFT e Att 30d8 SWT  185ps @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
MI[1] 12.43 dBm| MI[1] 13.03 dBm|
3.6196350 GHZ| 3.6204740 GHZ|
20 den i nds 26.00 dB) 20 den GE ndB 26.00 dB)
o . B 19. 700000000 MHZ| A b By 19.580000000 MHZ|
10 e s = A 10 e - .
" I 7 T TN e bR~ 183.7 " [T RN Y parferelan, . ~ 184.9
| [ \ / i !
od i 1 / od | -
w ] \ J - 1
-10 . i ‘. 10 - 2
¥ T [
| | [ ‘
-20 d i -20 d { T
30 — i 30 — ! -
" k I A raf
A ot 4 AR g
FAD B - -40
’ L, i A
50 50
-60 d -60 d
CF 3.62495 GHz 1001 pts Span 40.0 MHz CF 3.62495 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-walue | ¥-value |__Function | Function Result |
[ 1 3.618635 GHz 12,43 dbm ndd down 19.7 MHz [ 1 3620474 GHz 13.03 dbm ndb down 19.58 MHz
T 1 3.61516 GHz -12,89 dem nda 26.00 dB T 1 3.61516 GHz -12,63 dBm nda 26.00 d8
T2 1 3.63486 GHz -13.80 dém qQ factor 183.7 T2 1 3.63474 GHz -12,32 dBm Q Factor 164.9
Ready CEECEEEEEN. ) Vi Ready CECCEEEECR ) Vi

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AU8BHSRW410-CBRS
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG2N2804B

Occupied Bandwidth

Mode

LTE Band 48B : 99%0BW(MHz)

Mod.

QPSK

16QAM

BW

10MHz+10MHz

10MHz+10MHz

Middle CH

18.74

18.74

LTE Band 48B

QPSK

16QAM

Middle Channel / 10MHz+10MHz

Middle Channel / 10MHz+10MHz

Spectrum L= Spectrum L=
Ref Level 30.00 dém  Offset 10.00 ob & RBW 300 kHz Ref Level 30.00 dem  Offset 10.00 ob & RBW 300 kHz
e Att 30ds SWT  185us @ VBW 1MHz  Mode Auto FFT ke Att 30d8 SWT  185ps @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
MI[1] 13.73 dBm| MI[1] 12.76 dBm)
3.6191560 GHZ| 3.6213940 GHZ|
20 den Oce By 18.741258741 MHZ| 20 den ] Oce By 18.741258741 MHZ|
i hd
10 dém B g v ey 10 dem Ay T o
7 v I ‘I’ VA Ve ey ] ) [ A T AR
o - ! i o { I ‘ ]
{ \ | | \
-10 -10
I 1 {
| \ | |
20 di L 20 di
\ [ !
Y =,
-30 -30
Y Vi
W i W 1 I A
AP T 407 G,
50 50
60 d -60 d
CF 3.62495 GHz 1001 pts Span 40.0 MHz CF 3.62495 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-walue | ¥-value |__Function | Function Result |
[ 1 3.619156 GHz 13,73 dbm [ 1 3621394 GHz 12,76 dbm
T 1 3.6155194 GHz 7.87 dBm 0cc Bw 18.741258741 MHz T 1 3.6155094 GHz 6,91 dBm 0Occ Bw 18.741258741 MHz
T2 1 3.6342607 GHz 7.96 dém T2 1 36343408 GHz 7.26 dbm
Ready CEECEEEEEN. ) Vi

Ready

CECCEEEECR ) Vi

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AUBHSRW410-CBRS

Page Number

1 A150 of A219



SPORTON LAB.

FCC RF Test Report

Report No. : FG2N2804B

Conducted Band Edge

LTE Band 48B / 10MHz+10MHz

QPSK

Lowest Band Edge / 1IRB0 and 1RB49

Middle Band Edge / 1IRBO and 1RB49

(7]

Spectrum ]

Ref Level 28.98 dBm
SGL Count 100/100

Offset 13,98 d8 Mode 4uto Sweep

@1 AvgPwr
Limit ¢heck

20 EiNe _$PURTOUS_[INE_AB)

10 di

o

-10 di — ——

Nt [ |
—] I

60
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.51248 Gz -43.30 dBm -3.30 8
3.530 GHz 3.540 GHz 1.000 MHz 3.53143 GHz -43.06 dBm -18.06 d8
3.540 GHz 3.549 GHz 1.000 MHz 3.54885 GHz -29.05 dBm
3.549 GHz 3.550 GHz 300.000 kHz 3.54997 GHz -20.78 dBm
3.550 GHz 3.570 GHz 100.000 kHz 3.55061 GHz 8.48 dBm
3.570 GHz 3.571 GHz 300.000 kHz 3.57001 GHz -23.02 dBm
3.571 GHz 3.580 GHz 1.000 MHz 3.57114 GHz -31.24 dBm
3.580 GHz 3.710 GHz 1.000 MHz 3.58864 GHz -44.01 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71750 GHz -43.01 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.73212 GHz -43.90 dBm
) Ready (11

Spectrum ]

Ref Level 28.98 dBm
SGL Count 100/100

Offset 13,98 d& Mode Auto Sweep

(@1 AvgPwr
Limit Gheck

20 AR _$PURTOUS_JTNE_ABS, PAPS

10d

0

. =] =

20 1 T

30

SPURIOUS_LINE_ABS i

AL ]j

S =

60

Start 3.5 GHz 10010 pts Stop 3.75 GHz

Spurious Emissions

Range Low | RangeUp | RBW | Frequency | powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52321 GHz -43.98 dBm -3.58 de
3.530 GHz 3.540 GHz 1.000 MHz 3.53017 GHz -43,59 dBm -18.59 d8
3.540 GHz 3.605 GHz 1.000 MHz 3.57731 GHz -44.10 dBm -19.10 d8
3.605 GHz 3.614 GHz 1.000 MHz 3.61386 GHz -26.80 dBm -13.80 d8
3.614 GHz 3.615 GHz 300.000 kHz 3.61500 GHz -21.58 dBm -8.58 dB
3.615 GHz 3.635 GHz 100.000 kHz 3.61573 GHz 9.09 dém -20.91 de
3.635 GHz 3.636 GHz 300.000 kHz 3.63502 GHz -20.81 dém -7.81d8
3.636 GHz 3.645 GHz 1.000 MHz 3.63600 GHz -21.40 dBm -8.40 de
3.645 GHz 3.720 GHz 1.000 MHz 3.65388 GHz -43.14 dBm -18.14 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.73578 GHz -43.97 dBm -3.97 dB
)i ) Read
eady L e 4

Lowest Band Edge / 1RB49 and 1RBO

Middle Band Edge / 1RB49 and 1RBO

Spectrum ]

Ref Level 28.98 dBm
SGL Count 100/100

Offset 13.98 d8 Mode 4uto Sweep

(@1 avgPwr

Limit fheck
20 dB{iE _$PURTOUS [INT_AB]
10

ANl
[FALLL

Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52108 GHz 41,37 dBm -1.37.d8
3.530 GHz 3.540 GHz 1.000 MHz 3.53990 GHz -40.91 dBm -15.91 d8
3.540 GHz 3.549 GHz 1.000 MHz 3.54895 GHz -37.29 dBm -24.29 dB
3.549 GHz 3.550 GHz 300.000 kHz 3.54972 GHz -41.23 dBm -28.23 di
3.550 GHz 3.570 GHz 100.000 kHz 3.55040 GHz 17.34 dbm
3.570 GHz 3.571 GHz 300.000 kHz 3.57020 GHz -40.98 dBm
3.571 GHz 3.580 GHz 1.000 MHz 3.57807 GHz -34.22 dBm
3.580 GHz 3.710 GHz 1.000 MHz 3.58747 GHz -41.17 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71006 GHz -42.67 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.73308 GHz -43.19 dbm
)| Ready [TT

Spectrum ]

Ref Level 28.98 dBm
SGL Count 100/100

Offset 13,98 d& Mode Auto Sweep

(@1 AvgPwr
Limit fheck PARS

20 dB\E _$PURTOUS _JINE PARS

10d

0

-10 =

-20 t

-30 1

SPURIOUS_LINE_ABS A

A N

50

60

Start 3.5 GHz 10010 pts Stop 3.75 GHz

Spurious Emissions

Range Low | RangeUp | RBW | Frequency | powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52963 GHz -43.43 dBm -3.43 de
3.530 GHz 3.540 GHz 1.000 MHz 3.53091 GHz -42.91 dBm -17.91 de
3.540 GHz 3.605 GHz 1.000 MHz 3.60497 GHz -40.90 dBm -15.90 d8
3.605 GHz 3.614 GHz 1.000 MHz 3.61344 GHz -37.43 dbm -24.43 d8
3.614 GHz 3.615 GHz 300.000 kHz 3.61498 GHz -40.47 dBm -27.47 de
3.615 GHz 3.635 GHz 100.000 kHz 3.62454 GHz 18.30 dBm -11.70 de
3.635 GHz 3.636 GHz 300.000 kHz 3.63513 GHz -42.10 dBm 29,10 de
3.636 GHz 3.645 GHz 1.000 MHz 3.64343 GHz -36.04 dBm -23.04 de
3.645 GHz 3.720 GHz 1.000 MHz 3.66279 GHz -40.72 dBm -15.72 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.73119 GHz -43.09 dBm -3.00 dB
)i ) Ready (]

N\

Lowest Band Edge / Full RB

Middle Band Edge / Full RB

Spectrum ]

Ref Level 28.98 dBm
SGL Count 100/100

Offset 13,98 d8 Mode 4uto Sweep

(@1 AvgPwr
Limit Gheck

20 dB[RE _$PURTOUS_[INE_AB|

10 d

i

oty =

20 t

A\
o
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52834 Gz -42.97 dém -2.57 de
3.530 GHz 3.540 GHz 1.000 MHz 3.53994 GHz -41.68 dBm -16,68 d8
3.540 GHz 3.549 GHz 1.000 MHz 3.54883 GHz -26.26 dBm -13.26 d8
3.549 GHz 3.550 GHz 300.000 kHz 3.54991 GHz -25.91 dBm -12.91 d8
3.550 GHz 3.570 GHz 100.000 kHz 3.56438 GHz 1.31 dbm -28.69 d8
3.570 GHz 3.571 GHz 300.000 kHz 3.57004 GHz -30.12 dém -17.12 de
3.571 GHz 3,580 GHz 1.000 MHz 3.57100 GHz -30.16 dBm -17.16 d8
3.580 GHz 3.710 GHz 1.000 MHz 3.58136 GHz -42.73 dBm -17.73 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71824 GHz -43.05 dBm -18.05 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72355 GHz -43.66 dBm -3.66 d
] Ready [T e 4

Spectrum ]

Ref Level 28.98 dBm
SGL Count 100/100

Offset 13,98 d& Mode Auto Sweep

(@1 AvgPwr
Limit Gheck PARS

20 AR _FPURTOUS_JINE PAPS

10d

0

. [l =

20 1 t

-30 T A

SPURIOUS_LINE_ABS

— *

50

60

Start 3.5 GHz 10010 pts Stop 3.75 GHz

Spurious Emissions

Range Low | RangeUp | RBW | Frequency | powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52225 GHz -43.78 dBm -3.78 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53808 GHz -43.43 dBm -18.43 de
3.540 GHz 3.605 GHz 1.000 MHz 3.60497 GHz -42.32 dBm -17.32 d8
3.605 GHz 3.614 GHz 1.000 MHz 3.61391 GHz -27.06 dBm -14.06 d8
3.614 GHz 3.615 GHz 300.000 kHz 3.61499 GHz -26.58 dBm -13.58 d8
3.615 GHz 3.635 GHz 100.000 kHz 3.61885 GHz 1.48 dBm -28.52 de
3.635 GHz 3.636 GHz 300.000 kHz 3.63503 GHz -29.20 dBm
3.636 GHz 3.645 GHz 1.000 MHz 3.63602 GHz -28.09 dBm
3.645 GHz 3.720 GHz 1.000 MHz 3.64856 GHz -41.91 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.72244 GHz -43.50 dBm
il )| Ready (1]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AU8BHSRW410-CBRS

Page Number 1 Al151 of A219




samronis.  FCC RF Test Report Report No. : FG2N2804B

LTE Band 48B / 10MHz+10MHz

QPSK

Spectrum _—

Ref Level 20.98 dBm  Offset 13.99 d8 Mode Auto Sweep

SGL Count 100/100

01 AvgPwr

Limit ¢heck PA

20 —‘YIHP PPURTOUS_[INE_ABS. PA]

10

0

] —
g
o i
o

60d

Start 3.5 GHz 10010 pts Stop 3.75 GHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52378 GHz -44.00 dBm -4.00 de
3.530 GHz 3.540 GHz 1.000 MHz 3.53499 GHz -43.52 dBm -18.52 d8
3.540 GHz 3.670 GHz 1.000 MHz 3.54656 GHz -44.26 dBm -19.26 d8
3.670 GHz 3.679 GHz 1.000 MHz 3.67681 GHz ~30.70 dBm -17.70 d8
3.679 GHz 3.680 GHz 300.000 kHz 3.68000 GHz ~22.34 dBm -9.34 d&
3.680 GHz 3.700 GHz 100.000 kHz 3.68069 GHz 7.83 dBm -22.17 d8
3,700 GHz 3.701 GHz 300.000 kHz 3.70001 GHz -20.42 dBm -7.42 d8
3.701 GHz 3.710 GHz 1.000 MHz 3.70100 GHz -19.68 dBm -6.68 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71908 GHz -42.89 dBm -17.89 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.74441 GHe -43.90 dBm -3.90 db
— —

L JU J Ready CLTTTTTETN 4
Spectrum -
Ref Level 20.98 dBm  Offset 13.99 d8 Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

Limit ¢heck

20 d{ig _$PURTOUS_|INE_ABS.

10

0

.10d o

20d ]
=0 > j i
30 T T
SPURIOUS s VAV
Ay i oo

-50

60d

Start 3.5 GHz 10010 pts Stop 3.75 GHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52585 GHz -43.52 dBm -3.52 de
3.530 GHz 3.540 GHz 1.000 MHz 3.53406 GHz -43.19 dBm -18.19 d8
3.540 GHz 3.670 GHz 1.000 MHz 3.65136 GHz -41.45 dBm -16.45 d8
3.670 GHz 3.679 GHz 1.000 MHz 3.67176 GHz -36.05 dBm -23,05 dB
3.679 GHz 3.680 GHz 300.000 kHz 3.67951 GHz -40.97 dBm -27.97 de
3.680 GHz 3.700 GHz 100.000 kHz 3.69058 GHz 17.79 dBm -12.21d8
3.700 GHz 3.701 GHz 300.000 kHz 3.70014 GHz -39.79 dBm -26.79 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70838 GHz -34.45 dim -21.46 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71003 GHz -41.51 dBm -16.51 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.72760 GHz -41.13 dBm -1.13 db
— —

L JL Ready LLLLL N e
Spectrum _—
Ref Level 20.98 dBm  Offset 13.99 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

! heck
20 dB{Re _$PURTOUS_JINE_ABS,
10

0

-10 di —

20 d — —

-30 di -

SPURIOUS

-50 d

60d

Start 3.5 GHz 10010 pts Stop 8.75 GHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52417 GHz -43.84 dBm -3.84 d8
3.530 GHz 3.540 GHz 1.000 MHz 3.53201 GHz -43.32 dBm -18.32 d8
3.540 GHz 3.670 GHz 1.000 MHz 3.66695 GHz -42.58 dBm -17.58 d8
3.670 GHz 3.679 GHz 1.000 MHz 3.67896 GHz -27.53 dBm -14.53 dB
3.679 GHz 3.680 GHz 300.000 kHz 3.67997 GHz -28.60 dBm -15.60 d8
3.680 GHz 3.700 GHz 100.000 kHz 3.684265 GHz 1.21 dém -28,79 d8
3.700 GHz 3.701 GHz 300.000 kHz 3.70000 GHz -26.10 dBm -13.10 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70100 GHz -25.00 dBm -12.00 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71421 GHz -41.24 dBm -16.24 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72277 GHz -43.05 dBm -3.05 db
't Ready [TTTT

Sporton International Inc. (Kunshan) Page Number 1 A152 of A219
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AU8BHSRW410-CBRS




SPORTON LAB.

FCC RF Test Report

Report No. : FG2N2804B

LTE Band 48B / 10MHz+10MHz

Lowest Band Edge / 1RB0 and 1RB49

Middle Band Edge / 1RBO and 1RB49

Spectrum

Ref Level 28.98 dem  Offset 13.98 dg
SGL Count 100/100

Mode Auto Sweep

L heck PARS
20 dBfie $PURTOUS [INE_ABE PARS
10
od
-10
f
LINE
s0d
60
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _PpowerAbs |  alimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.51200 GHz -43.23 dBm -3.23 d8
3.530 GHz 3.540 GHz 1.000 MHz 3.53208 GHz -43.17 dBm -18.17 d8
3.540 GHz 3.549 GHz 1.000 MHz 3.54798 Gz -32.82 dBm
3.549 GHz 3.550 GHz 300.000 kHz 3.55000 GHz ~19.90 dBm
3.550 GHz 3.570 GHz 100.000 kHz 3.55059 GHz 8.33 dBm
3.570 GHz 3.571 Gz 300.000 kHz 3.57007 GHz -20.94 dbm
3.571 GHz 3,580 GHz 1.000 MHz 3.57129 GHz 81 dBm
3.580 GHz 3.710 GHz 1.000 MHz 3.58864 GHz -44.25 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71027 Gz -43.33 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.73350 GHz -43.94 dBm
— - _—
L JU J Ready L1 4

Spectrum s
Ref Level 26.98 dem _ Offset 13.98 d&

SGL Count 100/100

Mode Auto Sweep

(@1 AvaPwr
Limit ¢heck PABS
20 dB{fie —$PURTOUS [INE_ABS PARS
10
0
-10 ‘
]
-20 T T
-30 di
SPURIOUS_LINE_ABS |
[\
o /]
-60
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  alimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52825 GHz -43.99 dBm -3,99 de
3.530 GHz 3.540 GHz 1.000 MHz 3.53038 GHz -43.61 dBm -18.61 dB
3.540 GHz 3.605 GHz 1.000 MHz 3.59640 GHz -44.01 dBm -19.01 d8
3.605 GHz 3.614 GHz 1.000 MHz 3.61399 GHz -35.55 dBm -22.55 d8
3.614 GHz 3.615 GHz 300.000 kHz 3.61497 GHz -23.02 dBm -10.02 d8
3.615 GHz 3.635 GHz 100.000 kHz 3.61571 GHz 8.70 dBm -21,30 d8
3.635 GHz 3.636 GHz 300.000 kHz 3.63502 GHz -21.30 dBm -8,30 d&
3.636 GHz 3.645 GHz 1.000 MHz 3.63600 GHz -21.57 dBm -8.57 d&
3.645 GHz 3.720 GHz 1.000 MHz 3.65365 GHz -43.45 dBm -18.45 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73215 GHz -43.96 dBm -3.96 d&
" T S —"
L U ] Ready Sy 4

Spectrum

Ref Level 28.98 dem  Offset 13.98 d8
SGL Count 100/100

Mode Auto Sweep

Spectrum -
Ref Level 28.98 dBm  Offset 13,98 d8

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit Gheck

20 dB[RE —$PURTOUS_JINE _ABE PARS

10

0

!
}
[
PAVRAN
v x
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52102 GHz -41.62 dBm -1.62 d8
3.530 GHz 3.540 GHz 1.000 MHz 3.53987 GHz -41.56 dBm -16.56 d8
3.540 GHz 3.549 GHz 1.000 MHz 3.54176 GHz -36.92 dBm -23.92 d8
3.549 GHz 3.550 GHz 300.000 kHz 3.54965 Gz -41.89 dBm -28.89 dB
3.550 GHz 3.570 GHz 100.000 kHz 3.56052 GHz 16.03 dBm -13.97 de
3.570 GHz 3.571 GHz 300.000 kHz 3.57004 GHz -41.23 dBm -28,23 d8
3.571 GHz 3,580 GHz 1.000 MHz 3.57804 GHz -33.20 dBm -20.20 d&
3.580 GHz 3.710 GHz 1.000 MHz 3.59773 GHz -42.06 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71046 GHz -43.08 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.74308 GHz -43.58 dBm
JU ), Ready

(@1 Avgpwr
Limit qheck PARS
20 AR _$PURTOUS_JINE_ABS PARS
10
0
.10d | -
=204 — T T
-30 dey T
SPURIOUS_LINE_ABS AT
I s
-50
60 d
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions.
Rangelow | Rangeup | RBW | Frequen |__PowerAbs |  atimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52408 GHz -43.81 dBm -3.81 de
3.530 GHz 3.540 GHz 1.000 MHz 3.53537 GHz -43.30 dBm -18.30 8
3.540 GHz 3.605 GHz 1.000 MHz 3.60497 GHz -41.27 dBm -16.27 d8
3.605 GHz 3.614 GHz 1.000 MHz 3.61374 GHz -37.02 dbm -24.02 d8
3.614 GHz 3.615 GHz 300.000 kHz 3.61478 GHz -41.41 dBm -28.41 dB
3.615 GHz 3.635 GHz 100.000 kHz 3.62448 GHz 17.08 dém
3.635 GHz 3.636 GHz 300.000 kHz 3.63514 GHz -41.95 dBm
3.636 GHz 3.645 GHz 1.000 MHz 3.64351 GHz -35.75 dBm
3.645 GHz 3.720 GHz 1,000 MHz 3.66302 GHz -40.87 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.73152 GHz -43.55 dbm
L JU )j Ready

Lowest Band Edge / Full RB

Middle Band Edge / Full RB

Spectrum

Ref Level 28.99 dBm
SGL Count 100/100

Offset 13.98 dB

Mode Auto Sweep

Limit fheck s

20 dB[RE _$PURTOUS_JINE_ABE PAP:

10

0 e

!

-50 d

60d

Start 3.5 GHz 10010 pts Stop 8.75 GHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | _PpowerAbs |  aLimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.51359 GHz -43.04 dBm -3.04 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53990 GHz -41.81 dBm -16,81 d8
3.540 GHz 3.549 GHz 1.000 MHz 3.54896 GHz -26.09 dBm -13.09 d8
3.549 GHz 3.550 GHz 300.000 kHz 3.54995 GHz -25.73 dBm -12.73 dB
3.550 GHz 3.570 GHz 100.000 kHz 3.55437 GHz 0.21 dém -29,79 de
3.570 GHz 3.571 GHz 300.000 kHz 3.57004 GHz -31.29 dBm -18.29 d8
3.571 GHz 3,580 GHz 1.000 MHz 3.57108 GHz -31.56 dBm -18.56 d8
3.580 GHz 3.710 GHz 1.000 MHz 3.58058 GHz -42.94 dBm -17.94 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71529 GHz -43.12 dBm -18.12 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.72010 GHz -43.64 dBm -3.64 db
L )6 )| Ready

Spectrum

Ref Level 28.99 dBm  Offset 13.98 d&
SGL Count 100/100

Mode Auto Sweep

(@1 Avgpwr
Limit fheck PARS
20 dB{RE _$PURTOUS [ INE_ABS PAPS
10
0
-10
=mE=
|
4
AR
-50
60 d
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions.
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  alimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52759 GHz -43.84 dBm -3.84 d8
3.530 GHz 3.540 GHz 1,000 MHz 3.53782 GHz -43.36 dBm -18.36 d8
3.540 GHz 3.605 GHz 1.000 MHz 3.60484 GHz -42.76 dBm -17.76 d8
3.605 GHz 3.614 GHz 1.000 MHz 3.61338 GHz -28.71 dbm -15.71 d8
3.614 GHz 3.615 GHz 300.000 kHz 3.61499 GHz -26.36 dBm -13.36 d8
3.615 GHz 3.635 GHz 100.000 kHz 3.62010 GHz 0.57 dém -29.43 d8
3.635 GHz 3.636 GHz 300.000 kHz 3.63500 GHz -27.51 dBm -14,51 d&
3.636 GHz 3.645 GHz 1.000 MHz 3.63600 GHz -28.54 dBm -15.54 dB
3.645 GHz 3.720 GHz 1.000 MHz 3.64601 GHz -42.14 dBm -17.14 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.73536 GHz -43.74 dbm -3.74dB
L U J Ready

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AU8BHSRW410-CBRS

Page Number 1 A153 of A219



samronis.  FCC RF Test Report Report No. : FG2N2804B

LTE Band 48B / 10MHz+10MHz

16QAM

Highest Band Edge / 1RB0 and 1RB49

Spectrum e
Ref Level 26.95 dBm  Offset 13.98 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PA
20 —‘PIHP PPURTOUS_[INE_ABS. PA]
10
0
] =
T
F L
it
60 d
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.51641 GHz -43.99 dém -3.99 d8
3.530 GHz 3.540 GHz 1.000 MHz 3.53924 GHz -43.53 dBm -18.53 dB
3.540 GHz 3.670 Ghz 1.000 MHz 3.54461 GHz -44.24 dBm -19.24 dB
3.670 GHz 3.679 GHz 1.000 MHz 3.67882 GHz -29.53 dBm -16.53 d8
3.679 GHz 3.680 GHz 300.000 kHz 3.67998 GHz ~22.33 dBm -9.33 de
3.680 GHz 3.700 GHz 100.000 kHz 3.69939 GHz 7.38 dem -22.62 d8
3,700 GHz 3.701 GHz 300.000 kHz 3.70001 GHz -19.64 dBm -6.64 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70101 GHz -19.12 dBm -6.12 dg
3.710 GHz 3.720 Gz 1.000 MHz 3.71907 GHz -42.88 dBm -17.88 d8
3.720 GHz 3.750 Gz 1.000 MHz 3.73674 GHz -43.82 dBm -3.82 d8
— —
L )i Ready CLTTTTTETN 4
oo

Spectrum
Ref Level 20.98 dbm  Offset 13.96 d8 Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit Gheck

20 dB[RE _$PURTOUS_JINE_ABS
10
0
10d

A

204 [E[E ]

S0 —f— T

W.W’ "\. N v S—

-50
60 di
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  atimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52351 GHz -43.73 dBm -3.73 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53130 GHz -43.26 dBm -18.26 dB
3.540 GHz 3.670 GHz 1.000 MHz 3.66994 GHz -41.74 dBm -16.74 dB
3.670 GHz 3.679 GHz 1.000 MHz 3.67176 GHz -37.51 dém -24.51 d8
3.679 GHz 3.680 GHz 300.000 kHz 3.67929 GHz -41.60 dBm -28.60 de
3.680 GHz 3.700 GHz 100.000 kHz 3.68948 GHz 16.89 dBm -13.11de
3.700 GHz 3.701 GHz 300.000 kHz 3.70020 GHz -41.32 dBm -28.32 d8
3.701 GHz 3.710 GHz 1.000 MHz 3.70837 GHz -34.54 dm -21.54 de.
3.710 GHz 3.720 GHz 1.000 MHz 3.71002 GHz -41.09 dBm -16.09 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72793 GHz -41.27 dBm -1.27 d8
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3.530 GHz 3.540 GHz 1.000 MHz 3.53190 GHz -43.30 dBm -18.30 d8
3.540 GHz 3.670 GHz 1.000 MHz 3.66981 GHz -42.86 dBm -17.86 d8
3.670 GHz 3.679 GHz 1.000 MHz 3.67892 GHz -26.52 dBm -13.52 dB
3.679 GHz 3.680 GHz 300.000 kHz 3.67999 GHz -26.72 dBm -13.72 de
3.680 GHz 3.700 GHz 100.000 kHz 3.68455 GHz 0.37 dbm -29.63 d8
3.700 GHz 3.701 GHz 300.000 kHz 3.70006 GHz -28.23 dBm -15.23 d8
3.701 GHz 3.710 GHz 1.000 MHz 3.70102 GHz -27.23 dBm -14.23 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71274 GHz -41.60 dBm -16.60 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72037 GHz -43.16 dBm -3.16 dB
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Report No. : FG2N2804B

LTE Band 48B / 10MHz+10MHz

Lowest Band Edge / 1RB0 and 1RB49

Middle Band Edge / 1RBO and 1RB49
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3.500 GHz 3.530 GHz 1.000 MHz 3.51236 GHz -43.15 dBm -3.15 d8
3.530 GHz 3.540 GHz 1.000 MHz 3.53145 GHz -43.15 dBm -18.15 d8
3.540 GHz 3.549 GHz 1.000 MHz 3.54896 GHz -36.25 dBm -23.25 d8
3.543 GHz 3.550 GHz 300.000 kHz 3.54997 GhHz -20.30 dBm -7.30 d8
3.550 GHz 3.570 GHz 100.000 kHz 3.55059 GHz 8.55 dBm -21,45 de
3.570 GHz 3.571 Gz 300.000 kHz 3.57005 GHz -22.99 dbm -9.99 d8
3.571 GHz 3.580 GHz 1.000 MHz 3.57104 GHz .38 dm -23.38 de
3.580 GHz 3.710 GHz 1.000 MHz 3.58864 GHz -44.07 dBm -19,07 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71788 Gz -43.32 dBm -18.32 dB
3.720 GHz 3.750 GHz 1.000 MHz 372250 GHz -43.91 dBm -3.91 d8
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3.500 GHz 3.530 GHz 1.000 MHz 3.52399 GHz -44.06 dBm -4.06 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53400 GHz -43.50 dBm -18.50 dB
3.540 Gz 3.605 GHz 1.000 MHz 3.57724 GHz -44.02 dBm -19.02 d8
3.608 GHz 3.614 GHz 1.000 MHz 3.61391 Gz -34.79 dbm -21.79 d8
3.614 GHz 3.615 GHz 300.000 kHz 3.61500 GHz -21.53 dBm -8.53 d8
3.615 GHz 3.635 GHz 100.000 kHz 3.61569 GHz 8.84 dbm -21.16 d&
3.635 GHz 3.636 GHz 300.000 kHz 3.63503 GHz -19.81 dBm -6.81 d&
3.636 GHz 3.645 GHz 1.000 MHz 3.63600 GHz -21.41 dBm -8.41 dB
3.645 GHz 3.720 GHz 1.000 MHz 3.71352 GHz -43.17 dBm -18.17 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.72220 GHz -43.92 dbm -3.92 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.52102 GHz -42.46 dBm -2.46 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53982 GHz -42.34 dBm -17.34 d8
3.540 GHz 3.549 GHz 1.000 MHz 3.54162 GHz -37.93 dBm 24,99 d8
3.549 GHz 3.550 GHz 300.000 kHz 3.54986 GHz -43.85 dBm -30.85 d&
3.550 GHz 3.570 GHz 100.000 kHz 3.55042 GHz 15.09 dBm -14.91 d8
3.570 GHz 3.571 GHz 300.000 kHz 3.57000 GHz -43.15 dBm -30.15 d8
3.571 GHz 3,580 GHz 1.000 MHz 3.57828 GHz -34.99 dBm -21,99 d8
3.580 GHz 3.710 GHz 1.000 MHz 3.59773 GHz -42.65 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71050 GHz -43.06 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.73818 GHz -43.70 dBm
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3.500 GHz 3.530 GHz 1.000 MHz 3.52744 GHz -43.90 dBm -3.90 de
3.530 GHz 3.540 GHz 1.000 MHz 3.53037 GHz -43.40 dBm -18.40 d8
3.540 GHz 3.605 GHz 1.000 MHz 3.60497 GHz -42.38 dBm -17.38 d8
3.605 GHz 3.614 GHz 1.000 MHz 3.60699 GHz -36.60 dbm -23.80 d8
3.614 GHz 3.615 GHz 300.000 kHz 3.61489 GHz -43.59 dBm -30.59 d8
3.615 GHz 3.635 GHz 100.000 kHz 3.62450 GHz 14.66 dbm -15.34d8
3.635 GHz 3.636 GHz 300.000 kHz 3.63502 GHz -44.18 dBm -31.18 d8
3.636 GHz 3.645 GHz 1.000 MHz 3.64333 GHz -36.72 dBm
3.645 GHz 3.720 GHz 1,000 MHz 3.66294 GHz -41.37 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.74624 GHz -43.73 dbm
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3.500 GHz 3.530 GHz 1.000 MHz 3.51260 GHz -43.14 dBm -3.14 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53946 GHz -42.10 dBm -17.10 d8
3.540 GHz 3.549 GHz 1.000 MHz 3.54839 GHz -28.95 dBm -15.95 d8
3.549 GHz 3.550 GHz 300.000 kHz 3.54999 GHz -28.16 dBm -15.16 dB
3.550 GHz 3.570 GHz 100.000 kHz 3.56519 GHz -0.29 dBm
3.570 GHz 3.571 GHz 300.000 kHz 3.57002 GHz -29.44 dBm
3.571 GHz 3,580 GHz 1.000 MHz 3.57108 GHz -29.48 dBm
3.580 GHz 3.710 GHz 1.000 MHz 3.58018 GHz -42.94 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71652 GHz -43.03 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.72631 GHz -43.74 dBm
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3.500 GHz 3.530 GHz 1.000 MHz 3.52624 GHz -43.81 dBm -3.81 de
3.530 GHz 3.540 GHz 1.000 MHz 3.53533 GHz -43.44 dBm -18.44 d&
3.540 GHz 3.605 GHz 1.000 MHz 3.60497 GHz -42.67 dBm -17.67 d8
3.605 GHz 3.614 GHz 1.000 MHz 3.61392 GHz -29.36 dBm -16.36 d8
3.614 GHz 3.615 GHz 300.000 kHz 3.61488 GHz -28.91 dBm -15.91 d8
3.615 GHz 3.635 GHz 100.000 kHz 3.61985 GHz 0.70 dBm -29.30 d8
3.635 GHz 3.636 GHz 300.000 kHz 3.63502 GHz -28.97 dBm -15.97 d&
3.636 GHz 3.645 GHz 1.000 MHz 3.63600 GHz -28.71 dBm -15.71 d&
3.645 GHz 3.720 GHz 1.000 MHz 3.64534 GHz -42.22 dBm -17.22 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.73749 GHz -43.70 dBm -3.70 d&
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SPORTON LAB.

FCC RF Test Report Report No. : FG2N2804B

LTE Band 48B / 10MHz+10MHz

64QAM

Highest Band Edge / 1RB0 and 1RB49

Spectrum
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3.530 GHz 3.540 GHz 1.000 MHz 3.53034 GHz -43.63 dBm -18.63 d8
3.540 GHz 3.670 Ghz 1.000 MHz 3.66149 GHz -44.07 dBm -19,07 d8
3.670 GHz 3.679 GHz 1.000 MHz 3.67899 GHz ~36.34 dBm 2334 d8
3.679 GHz 3.680 GHz 300.000 kHz 3.67998 GHz ~22.40 dBm -9.40 de
3.680 GHz 3.700 GHz 100.000 kHz 3.69943 GHz 5.24 dem -21.76 d8
3,700 GHz 3.701 GHz 300.000 kHz 3.70001 GHz -19.46 dBm -6.46 d8
3.701 GHz 3.710 GHz 1.000 MHz 3.70102 GHz -19.84 dBm -6.84 dB
3.710 GHz 3.720 Gz 1.000 MHz 3.71859 GHz -42.84 dBm -17.84 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74615 GHz -43.93 dBm -3.93 d8
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3.530 GHz 3.540 GHz 1.000 MHz 3.53493 GHz -43.58 dBm -18.58 d8
3.540 GHz 3.670 GHz 1.000 MHz 3.66994 GHz -42.35 dBm -17.35 d8
3.670 GHz 3.679 GHz 1.000 MHz 3.67173 GHz -38.52 dBm -25.52 dB
3.679 GHz 3.680 GHz 300.000 kHz 3.67992 GHz -43.79 dBm -30.79 de
3.680 GHz 3.700 GHz 100.000 kHz 3.69060 GHz 15.11 dBm -14.89 d8
3.700 GHz 3.701 GHz 300.000 kHz 3.70003 GHz -42.42 dBm -29.42 d8
3.701 GHz 3.710 GHz 1.000 MHz 3.70832 GHz -35.83 dBm -22,83 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71007 GHz -42.38 dBm -17.38 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.72787 GHz -41.93 dBm -1.93 de
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3.679 GHz 3.680 GHz 300.000 kHz 3.67994 GHz -29.75 dBm -16.75 de
3.680 GHz 3.700 GHz 100.000 kHz 3.68626 GHz 0.73 dbm -29.27 d8
3.700 GHz 3.701 GHz 300.000 kHz 3.70005 GHz -26.61 dBm -13.61 d8
3.701 GHz 3.710 GHz 1.000 MHz 3.70100 GHz -27.05 dBm -14,05 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71061 GHz -41.25 dBm -16.25 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.72004 GHz -43.28 dBm -3.28 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG2N2804B

Conducted Spurious Emission

LTE Band 48B / 10MHz+10MHz QPSK Lowest
Channel / 1RB49 and 1RBO

LTE Band 48B / 10MHz+10MHz QPSK Middle
Channel / 1IRB49 and 1RBO
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30.000 MHz 1,000 GHz 1,000 MHz 873.72064 MHz -50.29 dBm -10.29 dB 30.000 MHz 1.000 GHz 1.000 MHz 917.83358 MHz -50.37 dbm -10.37 dB
1.000 GHz 3,000 GHz 1,000 MHz 2,50350 GHz -49.71 dBm -9.71 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63736 GHz -49.59 dBm -9.59 d&
3.000 GHz 3,500 GHz 1,000 MHz 3.49126 GHz -45.75 dBm -5.75 dB 3.000 GHz 3.500 GHz 1.000 MHz 3.47527 GHz -46.96 dBm -6.96 d&
3.750 GHz 7.000 GHz 1,000 MHz 6.94731 GHz -44.15 dBm -4.15 dB 3.750 GHz 7.000 GHz 1.000 MHz 6.91807 GHz -44.28 dBm -4.28 dB
7.000 GHz 14,000 GHz 1,000 MHz 13,96175 GHz -48.79 dém -8.79 dB 7.000 GHz 14,000 GHz 1.000 MHz 7.24973 GHz -48.44 dém -8.44 d&
14.000 GHz 22,000 GHz 1,000 MHz 18.03300 GHz -46.09 dBm -6.09 dB 14.000 GHz 22.000 GHz 1.000 MHz 20.39735 GHz -46.09 dBm -6.09 d&
22.000 GHz 30,000 GHz 1,000 MHz 29,85876 GHz -45.15 dém -5.15 dB 22.000 GHz 30,000 GHz 1.000 MHz 29,85126 GHz -45.30 dBm -5.30 dB
30.000 GHz 36,000 GHz 1,000 MHz 36.50034 GHz -41.70 dBm -1.70 dB 30.000 GHz 38.000 GHz 1.000 MHz 36.50334 GHz -41.82 dBm -1.62 d&
Ready [T J Ready [T y

]

L

L

LTE Band 48B / 10MHz+10MHz QPSK Highest
Channel / 1IRB49 and 1RBO

Spectrum
Ref Level 0.00 dBm Offset 13.98 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
10 d8 L AURIOUS LINE ABS nABS
-20 dBm:
-30 dBm
a0 dn
RIOUS_LINE_ABS_ VM‘L“‘"
R | v mal L PP (] A il
= i
-60 dBm
70 dB
-80 dBm
-90 dBm
Start 30.0 MHz 73008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1,000 GHz 1,000 MHz 896.01949 MHz -50.20 dBm -10.20 dB
1.000 GHz 3,000 GHz 1,000 MHz 2.52947 GHz -49.54 dBm -9.64 dB
3.000 GHz 3,500 GHz 1,000 MHz 3.47527 GHz -46.85 dBm -6.85 dB
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22.000 GHz 30,000 GHz 1,000 MHz 29,81126 GHz -45.07 dém -5.07 dB
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samronis.  FCC RF Test Report Report No. : FG2N2804B
Frequency Stability
Test Conditions LTE Band 48B (QPSK) / Middle Channel Limit
BW 10+10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0013
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0009
20 Minimum Voltage 0.0018

Note:

1. Normal Voltage =24 V. ; Minimum Voltage =20 V. ; Maximum Voltage =28 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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samronis.  FCC RF Test Report Report No. : FG2N2804B

LTE Band 48C

EIRP PSD Density

1RBO1IRBMAX
Mode LTE Band 48C : EIRP PSD Density (dBm/MHz)
BW 5MHz+20 MHz 10MHz+20MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM
Lowest CH 19.22 19.23 19.42 19.1 19.39 19.32
Middle CH 20.02 19.89 20.33 20.27 19.98 20.2
Highest CH 19.68 19.87 20.18 19.85 19.79 19.69
BW 15MHz+20MHz 20MHz+20MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM
Lowest CH 19.63 19.65 19.43 19.37 19.69 19.82
Middle CH 19.88 19.69 20.01 19.85 19.84 20.09
Highest CH 20.16 19.88 19.79 20.04 19.59 19.83
Limit 37dBm /MHz
Result Pass
Mode LTE Band 48C : EIRP PSD Density (dBm/MHz)
BW 20MHz+5 MHz 20MHz+10MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM
Lowest CH 19.92 19.68 20.1 19.89 20.24 19.48
Middle CH 20.19 20.63 21.16 20.07 20.14 20.39
Highest CH 19.79 20.24 20.53 20.02 20.01 20.06
BW 20MHz+15MHz NA
Mod. QPSK | 16QAM | 64QAM
Lowest CH 19.73 19.89 19.92
Middle CH 20.09 20.43 19.94
Highest CH 19.99 19.67 20.28
Limit 37dBm /MHz
Result Pass
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samronis.  FCC RF Test Report Report No. : FG2N2804B
1RBMAX1RBO
Mode LTE Band 48C : EIRP PSD Density (dBm/MHz)
BW 5MHz+20 MHz 10MHz+20MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM
Lowest CH 28.64 28.08 26.25 27.35 27.14 24.99
Middle CH 28.43 28.44 26.12 27.99 27.5 25.04
Highest CH 28.74 28.16 25.42 27.4 26.59 25.06
BW 15MHz+20MHz 20MHz+20MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM
Lowest CH 27.92 26.67 24.7 27.76 27.44 25.13
Middle CH 27.96 27.04 24.97 27.8 26.41 24.88
Highest CH 27.38 26.6 24.62 27.29 26.43 24.64
Limit 37dBm /MHz
Result Pass
Mode LTE Band 48C : EIRP PSD Density (dBm/MHz)
BW 20MHz+5 MHz 20MHz+10MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM
Lowest CH 29.15 28.62 26.32 28.1 27.12 24.88
Middle CH 28.81 28.66 26.7 28.4 27.57 25.23
Highest CH 29.22 28.62 26.51 27.81 27.05 24.71
BW 20MHz+15MHz NA
Mod. QPSK | 16QAM | 64QAM
Lowest CH 27.89 27 24.71
Middle CH 28.33 27.44 24.96
Highest CH 27.67 26.69 25.12
Limit 37dBm /MHz
Result Pass
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samronis.  FCC RF Test Report Report No. : FG2N2804B
FULLRB
Mode LTE Band 48C : EIRP PSD Density (dBm/MHz)
BW 5MHz+20 MHz 10MHz+20MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM
Lowest CH 19.74 18.71 18.9 16.98 15.91 15.68
Middle CH 20.84 19.62 19.54 17.75 16.84 16.75
Highest CH 19.79 19.12 18.92 17.01 16.05 16.19
BW 15MHz+20MHz 20MHz+20MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM 64QAM
Lowest CH 14.85 14.42 14.26 14.38 13.68 13.74
Middle CH 15.86 15.15 14.81 15.19 13.79 13.9
Highest CH 15.38 14.36 14.29 14.57 13.79 13.62
Limit 37dBm /1MHz
Result Pass
Mode LTE Band 48C : EIRP PSD Density (dBm/MHz)
BW 20MHz+5 MHz 20MHz+10MHz
Mod. QPSK 16QAM | 64QAM QPSK 16QAM | 64QAM
Lowest CH 18.93 18.25 17.97 16.88 15.81 15.61
Middle CH 17.73 16.65 16.36 15.27 14.16 14.04
Highest CH 19.37 18.16 17.89 16.58 154 15.52
BW 20MHz+15MHz NA
Mod. QPSK | 16QAM | 64QAM
Lowest CH 15.39 13.95 13.64
Middle CH 14.92 13.94 13.86
Highest CH 14.55 13.69 13.42
Limit 37dBm /1MHz
Result Pass
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samronis.  FCC RF Test Report

Report No. : FG2N2804B

26dB Bandwidth

Mode LTE Band 48C : 26dB BW(MHz)
Mod. QPSK 16QAM
BW 5MHz+20MHz 50MHz+20MHz
Middle CH 24.73 24.73
BW 10MHz+20MHz 10MHz+20MHz
Middle CH 29.85 29.85
BW 15MHz+20MHz 15MHz+20MHz
Middle CH 34.83 34.69
BW 20MHz+5MHz 20MHz+5MHz
Middle CH 25.03 24.98
BW 20MHz+10MHz 20MHz+10MHz
Middle CH 30.09 30.03
BW 20MHz+15MHz 20MHz+15MHz
Middle CH 34.83 34.83
BW 20MHz+20MHz 20MHz+20MHz
Middle CH 39.64 39.72
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SPORTON LAB.

FCC RF Test Report

Report No.

FG2N2804B

LTE Band 48C

QPSK

16QAM

Middle Channel / 5SMHz+20MHz

Middle Channel / 5SMHz+20MHz

o o

Ref Level 30.00 dém  Offset 10.00 & @ RBW 1 MHz RefLevel 30.00 dom  Offset 10,00 db & RBW 1 MHz
o Att 30dE SWT  7.5pus @ VBW 3MHz  Mode Auto FFT e Att 30dE SWT  7.5us @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx

CZETEN] 18.21 dBm CZETEN] 18.10 dBm
M1 3.6160340 GHz 3.6153850 GHz]
20 de X ndp 26.00 dB 20 ds ndp 26.00 dB
. \ p By 24.725000000 MHz . / ~ Bw 24.725000000 MHz
10/d8) 7 s G factok 146.7 10 da 7 = ST e, 146.7
/ ! /
0 dsm 0 dBm
‘_‘l \ i 12
10 d J\ + 10 f Y
1 /
-20 Va L L‘k -20 —= \l
304 vall ———— 30 db - -
—_ — - ~ —.

T MRV — 4 i L
gl ! B = =l
50 d -50 d
-60 dom -60 dem
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 3.625025 GHz 1001 pts Span 50.0 MHz

Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 3.616034 GHz 18.21 dBm ndB down 24,725 MHz [ 1 3.615385 GHz 18.10 dBm ndB down 24,725 MHz
T1 1 3.612488 GHz -7.95 dBm nde 26.00 d8 T1 1 3.612537 GHz -7.52 dBm nde 26.00 d8
T2 1 3.637213 GHz -7.41 dBm Q factor 148.2 T2 1 3.637263 GHz -3.59 dBm Q factor 148.2
i ! i T
L JL J - L JL -

J

QPSK

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 10MHz+20MHz

Ref Level 30.00 dém  Offset 10.00 d& & RBW 1 MHz Ref Level 30.00 dém  Offset 10.00 dB & RBW 1 MHz
o Att 30de SWT 9.4 ps @ VBW 3IMHz  Mode Auto FFT e Att 30dE SWT  9.4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 16.87 dBm CZETEN] 15.40 dBm
M 3.6119230 GHz 3.6161190 GHz
e - ndB 26.00 dB 20 da ndB 26.00 d8
/ e P P
Bw 29.850000000 MHz - By 29.850000000 MHz
i / 1
10/d8) 7 T “ofacior 121.0) 10 da e e T - 121.1
0 dgm ‘ 0 dBm T
T 2
10 d fl \ 10 ¥
20 r -20 "
—J | T
di \ !
=0 Fp= p—
AN A e
- = .
-50 o -Sod
-60 diém -60 dém
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 3.611523 GHz 16.87 dBm ndB down 29,85 MHz [ 1 3.61611% GHz 15,43 dBm ndB down 29,85 MHz
T1 1 3.610005 GH2 -10.09 dBém nd8 26.00 dB T1 1 3.610005 GH2 -9.86 dBém nd8 26.00 dB
T2 1 3.639655 GHz -5.94 dBm Q factor 121.0 T2 1 3.639655 GHz -10.39 dém Q factor 1211
il i il i
L JL J - L JL -

J

QPSK

16QAM

Middle Channel / 15MHz+20MHz

Middle Channel / 15MHz+20MHz

o o
Ref Level 30.00 dém  Offset 10.00 d& & RBW 1 MHz Ref Level 30.00 dém  Offset 10.00 dB & RBW 1 MHz
o Att 30de SWT 9.5ps @ VBW 3IMHz  Mode Autc FFT e Att 30de SWT  9.5p: @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 1Pk Max
mi[i] 15.68 dBm mi[i] 16.51 dBm
3.6192410 GHz 3.6205690 GHz
204 | 2 nda 26.00 dB anda - nda 26.00 dB
1048 [ aadiulial ZaVaY B 34.825000000 MHz 10 P A e W 34.685000000 MHz
u i T Tadatton " 103.9 B 7 AT Qe 104.4
v \
0 dsm ’* T 0 dém [f
T2 T
.
10 3 L3 10 3
\ i
| !
20 -20
) { o
alaks /
20 d it — 30 di N -
s PN - - I e o IaW
406 40
50 d -50 d
-60 dBm -60 dBm:
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 70.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 3.615241 GHz 15,60 dBm ndB down 34,625 MHz [ 1 3.62056% GHz 16.51 dBm ndB down 34,685 MHz
T1 1 3.607423 GH2 -11.00 d&ém nd8 26.00 dB T1 1 3.607492 GH2 -9.57 dém nd8 26.00 dB
T2 1 3.642248 GHz -9.35 dBm Q factor 103.3 T2 1 3.642176 GHz -8.68 dBm Q factor 104.4
il i il i
L JL J - L JL -

J
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SPORTON LAB.

FCC RF Test Report

Report No.

FG2N2804B

LTE Band 48C

QPSK

16QAM

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+5MHz

o o
Ref Level 30.00 dém  Offset 10.00 d& & RBW 1 MHz Ref Level 30.00 dém  Offset 10.00 dB & RBW 1 MHz
o Att 30de SWT 7.5 ps @ VBW 2 MHz  Mode Auto FFT e Att 30de SWT  7.5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 15.27 dBm
3.6346150 GHz
2048 - ndp 26.00 dB 20 ds
1048 AT ey B - \ 25.025000000 MHz 10 ~ e 24.975000000 MHz
b 7 Q foctor \ 145.2 b \ 145.6
/ \
0 dsm - ‘l 0 dBm '\
! 2 Tl LE
10 d Tl ‘\' 10 ,! ¥
e )' ' 20 )I \l‘
P - ~ L L~
30 B —_ -30 dBm- - ——
a0 MW S0 £
-50 o -Sod
-60 diém -60 dém
CF 3.624975 GHz 1001 pts Span 50.0 MHz CF 3.624075 GHz 1001 pts Span 50.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 3.634615 GHz 15.27 dém ndB down 25,025 MHz [ 1 3.635315 GHz 14.33 dBm ndB down 24,575 MHz
T1 1 3.612537 GH2 -10.62 dBém nd8 26.00 dB T1 1 3.612537 GH2 -11.50 dBém nd8 26.00 dB
T2 1 3.637562 GHz -10.83 dém Q factor 145.2 T2 1 3.637512 GHz -11.75 dém Q factor 145.5
i ! i 1
L JL J - L JL J -

QPSK

16QAM

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+10MHz

Ref Level 30.00 dém  Offset 10.00 d& & RBW 1 MHz Ref Level 30.00 dém  Offset 10.00 dB & RBW 1 MHz
o Att 30de SWT S.4ps @ VBW 2 MHz  Mode Auto FFT e Att 30de SWT  94p: @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 14.50 dBm CZETEN] 14.21 dBm
3.6225330 GHz 3.6196550 GHz
204 " ndB 26.00 dB| anda . ndB 26.00 dB|
10 dB S s P 30.090000000 MHz 10 RIENPENEV AN AV Paa VLSV A WP 30.030000000 MHz
7 o factor \ 120.4 7 “ifactor \ 120.5
0 dsm ’ T 0 dBm {" ‘b
T T
10 fl 10 fl ¥
-20 -20 \
avad M e L
a0 d —— -30 di
L [ el 7
Vol LV N [/ S N
“an = -40
50 d -50 d
-60 diém -60 dém
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 3.622533 GHz 14.52 dBm ndB down 30,09 MHz [ 1 3.619655 GHz 12.21 dém ndB down 30,03 MHz
T1 1 3.610005 GH2 -11.54 dém nd8 26.00 dB T1 1 3.610005 GH2 -11.39 dém nd8 26.00 dB
T2 1 3.640095 GHz -11.42 dBm Q factor 120.4 T2 1 3.640035 GHz -11.18 dém Q factor 120.5
il i il i
L JL J - L JL J -

QPSK

16QAM

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+15MHz

o o
Ref Level 30.00 dém  Offset 10.00 d& & RBW 1 MHz Ref Level 30.00 dém  Offset 10.00 dB & RBW 1 MHz
o Att 30de SWT 9.5ps @ VBW 3IMHz  Mode Autc FFT e Att 30dE SWT  9.5us @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
mi[i] 15.35 dBm mi[i] 16.03 dBm
3.6134170 GHz 3.6169130 GHz
204 nda 26.00 dB anda nda 26.00 dB
Mo~ Y - 34.825000000 MHz ] Py Bw 34.825000000 MHz
1 e 1 5 -
10 d8; fﬂ ST T aMactor T 109.8) 10 da 7 st 103.9)
\ f
0 dsm - Y ) 0 dem L -
'J ‘I Tl
10 df f 1 10 di ’I ‘l
20 i -20 f T
A L ) |
-a0d - ~ \\ 30 M —fe— o
-4 iff ALY 1 dim— — s -
-50 o -Sod
-60 dBm -60 dBm:
CF 3.625025 GHz 1001 pts Span 70.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 3.613417 GHz 15.35 dBm ndB down 34,625 MHz [ 1 3.616613 GHz 16.33 dBm ndB down 34,625 MHz
T1 1 3.607612 GH2 -10.19 dBém nd8 26.00 dB T1 1 3.607612 GH2 -10.59 dém nd8 26.00 dB
T2 1 3.642438 GHz -11.31 dém Q factor 103.8 T2 1 3.642436 GHz -10.02 dém Q factor 103.3
il i il i
L JL J - L JL J -
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SPORTON LAB.

FCC RF Test Report

Report No.

FG2N2804B

LTE Band 48C

QPSK

16QAM

Middle Channel / 20MHz+20MHz

Middle Channel / 20MHz+20MHz

&

Ref Level 30.00 dam

Offset 10.00 di e RBW 1 MHz

Ref Lavel 30.00 dam

Offsat 10.00 db @ RBW 1 MHz
o Att 30dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT e Att 30dE SWT  il4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 16.39 dBm CZETEN] 14.55 dBm
1 3.6169280 GHz 3.6189260 GHz
2048 3 ndp 26.00 dB 20 ds X ndp 26.00 dB
T WA e Mt By 39.640000000 MHz \ A4S .\ Bw 39.720000000 MHz
| ey , Wrim s Fal A - W
10/d8) If T S hestary 91.2 10 da 7 i T Welor e, a1.1
0 dsm - 0 dem / | 1
! T2 i
T I3 T 1
10 d i 10 T
! \ J |
-z0 T -20
s, | 1. |
_ W - o A, e | .
1 - ind R -
|10
50 d -50 d
-600 dBm -60 dém
CF 3.625 CHz 1001 pts Span B0.0 MHz CF 3.625 GHz 1001 pts Span B0.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 3.616528 GHz 16.39 dBm ndB down 39,64 MHz [ 1 3.616926 GHz 14.55 dBm ndB down 39,72 MHz
T1 1 3.6051 GH2 -10.64 dBm ndd 26.00 da T1 1 3.6051 GHz -11.21 d8m ndd 26.00 da
T2 1 3.64474 GHz -9.53 dBm Q factor 91.2 T2 1 3.64462 GHz -11.41 dBm Q factor 911
i T i T
L JL J - L JL J -
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samronis.  FCC RF Test Report

Report No. : FG2N2804B

Occupied Bandwidth

Mode LTE Band 48C : 99%0BW(MHz)
Mod. QPSK 16QAM
BW 5MHz+20MHz 50MHz+20MHz
Middle CH 23.33 23.28
BW 10MHz+20MHz 10MHz+20MHz
Middle CH 27.81 27.87
BW 15MHz+20MHz 15MHz+20MHz
Middle CH 32.73 32.73
BW 20MHz+5MHz 20MHz+5MHz
Middle CH 23.18 23.08
BW 20MHz+10MHz 20MHz+10MHz
Middle CH 27.99 28.05
BW 20MHz+15MHz 20MHz+15MHz
Middle CH 32.80 32.59
BW 20MHz+20MHz 20MHz+20MHz
Middle CH 37.56 37.72
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SPORTON LAB.

FCC RF Test Report

Report No.

FG2N2804B

LTE Band 48C

QPSK

16QAM

Middle Channel / 5SMHz+20MHz

Middle Channel / 5SMHz+20MHz

Ref Level 30.00 dém  Offset 10.00 d& & RBW 1 MHz Ref Level 30.00 dém  Offset 10.00 dB & RBW 1 MHz
o Att 30de SWT 7.5ps @ VBW 3MHz  Mode Auto FFT e Att 30de SWT  7.5ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 18.53 dBm CZETEN] 18.02 dBm
3.6169830 GHz M1 3.6162840 GHz
2048 Oce B 23.326673327 MHz 20 ds — Oce B 23.276723277 MHz
- I
10 dey = - e 10 der 1 —t—
ha B f = w—
0 dsm + - 0 dBm
! 1 T \
10 d : | 10 . |
]
/ | / |
20 . 4 -20 -
— \ 7
| A
a0 d —— -30 di — —
P TN L A e N A
L/ a P, AV
iy o
50 d -50 d
-60 diém -60 dém
CF 3.625025 GHz 1001 pts Span 50.0 MHz CF 3.625025 GHz 1001 pts Span 50.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 3.616983 GHz 18.53 dBm [ 1 3.616284 GHz 18.02 dém
T1 1 3.6131868 GH2 10.55 dBm 0ce Bw 23.326673327 MHz T1 1 3.6132368 GHz 9.22 dam 0ce Bw 23.276723277 MHz
T2 1 3.6385135 GHz 7.23 dém T2 1 3.6385135 GHz 7.17 dém
il i il i
L JL J - L JL J -

Ref Level 30.00 dém  Offset 10.00 d& & RBW 1 MHz Ref Level 30.00 dém  Offset 10.00 dB & RBW 1 MHz
o Att 30de SWT 9.4 ps @ VBW 3IMHz  Mode Auto FFT e Att 30dE SWT  9.4ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 16.40 dBm CZETEN] 7.59 dBém)
" 3.6127020 GHz 3.6179170 GHz
204 E 0cc By 27.812187812 MHz anda 0cc By 27.872127872 MHz
P "
10 d8 ,'! o S — 10 das f - S )
7 X T
f /
0 dBm - "‘ 0 dBm: F -
3 1
|
10d J.} T 10 di ,I ‘\
20 5 IL 20 : ‘
Al | s l
R -~ N I A
50 d -50 d
-60 diém -60 dém
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result
ML 1 3.612702 GHz 16.40 dBm [ 1 3.617517 GHz 17.59 dBm
T1 1 3.6109041 GH2 8.30 dBm oce Bw 27 B1Z187812 MHz T1 1 3.6109041 GHz 8.12 dBm oce Bw 27 .B7Z127872 MHz
T2 1 3.6387163 GHz 5.20 dBm T2 1 3.6387763 GHz 7.35 dém
il i il i
L JL J - L JL

QPSK

16QAM

Middle Channel / 15MHz+20MHz

Middle Channel / 15MHz+20MHz

o o
v E
Ref Level 30.00 dém  Offset 10.00 d& & RBW 1 MHz Ref Level 30.00 dém  Offset 10.00 dB & RBW 1 MHz
o Att 30dE SWT  9.5pus @ VBW 3MHz  Mode Auto FFT e Att 30dE SWT  9.5us @ VBW 3 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 1Pk Max
mi[i] 15.74 dBm mi[i] 14.03 dBm
3.6172830 GHz 3.6194510 GHz
204 0cc By 32.727272727 MHz anda et 0cc By 82.727272727 MHz
10 de: e . 10 de e bR = .
1 7 — AY: B B 7 N A TV =
\ | \/ \
0 dem " ~ 0 dBm T 4
/ 1 |
10d 10 di - -
! \ f \
20 - -20 |
~ -l
. e y Nl
30 |y A B 0 — A
Y| Ml COL AL s V.
-50 o -Sod
-60 dBm -60 dBm
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 70.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result
ML 1 3.617283 GHz 15.74 dBm [ 1 3.619451 GHz 14.33 dBm
T1 1 3.6084715 GH2 8.36 dBm 0ce Bw 32.727272727 MHz T1 1 3.6084016 GHz 8.25 dam 0ce Bw 32.727272727 MHz
T2 1 3.6411966 GHz 5.75 dém T2 1 3.6411266 GHz 5.75 dém
il i il i
L JL J L JL
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